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CERTIFIED MATERIAL TESY REPORT _ Page 1/1
CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
FORTACERO SA DE CV FORTACERO SA DE CV 992/572-50 Wide Flange Beam /10X 60# /250 X 89
14701 ATLANTA DRIVE BLVD CARLQS SALINAS DE GOTIARY
LAREDQ,TX 78045-7976 APODACA NI 66600 LENGTH WEIGHT HEAT / BATCH
US-ML-MIDLOTHIAN USA Mexico 4000° 12,000 LB 59058782/05
300 WARD ROAD :
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
Usa - S14082/000260 ASTHASTIMOT
ASYHASIIM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGIAGM-11
4500105846 1327-00000861 68 20.12.2013
CHEMICAL COMPOSITION % %1 % y %1
0.08 0.87 0.014 _0.035 0.22 0.33 0.12 0.13 0.027 0.012 0.00]1 0.021 0.003
CHEMICAL COMPOSITION
A6
0.3
MECHANICAL. PROPERTIES o { o
ey Mha Vs £k o
53.2 69.6 366 481 8.000 200.0
53,1 69.7 367 480 2.000 200.0
MECHANICAL PROPERTIES
El%g. YI&mti
27.10 0.763
26.40 0.763
COMMENTS / NOTES )

/Sha

BHASKAR YALAMANCHILE
. QUALITY DIRECTOR

The above figures are certified chemical and physical test records as contained i the permanent records of company. This material, including she billets, was melad and
manufactured in the USA, CMTR complies with EN 10204 3.1,

f)mm}s“ y "{;":.‘;;-:;- TOM HARRINGTON
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